
PD750



TABLE OF CONTENTS

PD750 Cover Shot 3

Main Assembly 5

....................................................................................................................................................

...........................................................................................................................................................

Page 2 of 6



PD750 Cover Shot

PD750

Page 3 of 6 PD750



PD750 Cover Shot

Ref Number Part Number Part Description Context Notes Quantity

PD750

Page 4 of 6 PD750



Main Assembly

PD750

Page 5 of 6 PD750



Main Assembly

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 X8876 Housing 1

2 PD5D Plastic Dryer Squirrel Cage w/Metal
Insert

1

4 X8261 Screw #6 x 1/2" (Black) 11

7B X8868-D Motor 3/4Hp 120V 1

8 X8875 Motor Control Panel 1

9 X8903 Screw M4 x 6 2

10 PD1K Knob 1

12 X8008 Plastic Cord Protector 1

13 PD8 Strain Relief 1

14 X8926 Yellow Power Cord 20' x 16/3 SJTW 1

15 X8897 Switch 1

16 X8964 Screw 3/8-16 x 1/2" 3

17 X8871 Discharge Grill 1

18 X8526 Keps Nut 2

19 PX73 Screw #8-32 x 1" 2

20 X8929 Left Foot 1

22 X8874 Dryer Kickstand 1

23 X8928 Right Foot 1

24 PD3B Tall Dryer Foot 2

25 X8946 Rivet 4

PD750

Page 6 of 6 PD750


	PD750

